REPLACEMENT PARTS /

DAUNTLESS MODEL #1240

#1240 Dauntless Fireplace



VSO

REPLACEMENT PARTS

Dauntless

MODEL #’S 1240 DAUNTLESS FIREPLACE
FEATURES: HAS GLASS DOOR.
MANUFACTURED FROM 10/30/87 THROUGH 3/11/93
DIAGRAM #  ITEM # PART DESCRIPTION
1 NA-1300900 BOTFOM
2 NA1300910  GAS-COVER-PEATE
3 1200881 PH FL HD MACH SCREW 1/4 - 20X 3/4
4 1203329 1/4 - 20 SQUARE NUT
5 NA-1300961 ASHLP
6 1202474 1/4 STUD WASHER
7 NA-1601395 SIDE-DOOR-REFAINER
8 NA1300457  GLASS-DOOR-HATOH-WALRLS
9 NA-1300988  LATCH-REFAINER _
11 1201326 1/4 - 20 X 1" HEX HEAD CAP
12 NAF600665 PLASTHC-KNOB
13 NA1600666 HKICKER-ROR
14 1201850 THERMOSTAT SPRING -
15 1202473 1/4 FLAT WASHER ' ,/, =
16 1203210 1/4 - 20 HEX NUT . ;
17 NA-1300962 WNER—G%BE—!:EFF> Wity fﬁ_@
18 1200815 1/4 - 20 X 1 1/2" PHIL FLAT HD MACH
19 1200811 1/4 - 20 X 1/ 1/4" PHIL FLAT HD MACH
20 NA7300963  INNER-SIDERIGHT
21 NATI00906  INNERBAGK
20 1201378 1/4 - 20 1 1/4 SOCKET SET SCREW
24 NA7300970 SPANDREL
26 1201374 1/4 - 20 3/4 HED HEAD CAP SCREW
27 NAF600667  AHR-CONTROLROD
28 NAF300912  AM-COVERLEFT
29 1200417 1/4 - 20 1/4 SOCKET SET SCREW
30 NA1300913  AHR-COVER-RIGHT
32 1201846 TENSION SPRING i
33 NAF300937  AHR-CONTROLLEYER NS LR Ors {o//"?_,
34 NA1600669 AIR-CONFROL-CONNEGTOR ~ /
35 NA-1300967 FOP |
36 1201372 1/4 - 20 X 5/8 HEX HD CAP S.8
39 1300908 FIREBACK
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MNA-F3609+
1201404
1200894
MA-1366928
1600418
NA-1366904
1200333
1200331

1200996
NAT3609+F
NA-T30+544

NA-360938
IAFIO0520
0005814
MATE6068
MAFEO6652
1306717
1202488
1201430
1300663
1201744

1/4 - 20 X 2 3/4 HEX HEAD BOLT

1/4 - 20 X 1/2 PHIL RD HEAD

HINGE

BOTTOM HINGE PIN
OYFER-SIBEHERT :
10 - 24 X 5/8 SOCKET SET SCREW
10 - 24 X 3/8 SOCKET SET SCREW

10-24 X 1/4 PH TRS HD
BOOR-SEAL
LEAFSPRING

FEFREE-GRATE

GRIDPEE '
DAMPER TOOL ASSEMBLY
FOOLHANDEE
FOOLWHREFORM

ANDIRON

3/8 FLAT WASHER

3/8 - 16 X 3/4 HEX HEAD BOLT
SHORT LEG

. 3/8-16 1 1/2 HEX HD LVR BLT
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—CE2AED

ITEMS NOT SHOWN

NA
NA
1600934
1203279

1203308

1200878

1202058

'ENAMEL PARTS

FEHE-COEEAR-COVER
ALEENARENCH

L BRACKET

5/16 - 18 HEX NUT

KEPS NUT 1/4 - 20
{(INNER BACK CLEVIS CONNECTOR)

1/4 - 20 X 3/4 PHIL FLAT HD MACH SCREW
(DAMPER PULL)

#10 X 1/2 PHIL PAN HD SHEET METAL
(L BRACKET) , .

* PREFIX FOR ENAMEL PARTS

134 MIDNIGHT
139 ANTIQUE BROWN

* 0663
NA

* 0904
* 0905
* 0907
*0910

*0914

LEG (1) (AVAILABLE IN MIDNIGHT ONLY)
ASH LIP

LEFT QUTER SIDE

RIGHT OUTER SIDE

TOP (AVAILABLE IN MIDNIGHT ONLY)
SPANDREL

BACK
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GASKETS

REPLACEMENT PARTS

BELOW IS A LIST OF THE TYPE OF GASKET AND THE LENGTH NEEDED ON THE DAUNTLESS.

QUANTITY PART

LOCATION GASKET SIZE NEEDED NUMBER
GRIDDLE 3/16" THERMOCORD 3.5 1203556
SPANDREL 5/16” ARMASEAL 2.0 1203668
DOOR SEAL 5/16" ARMASEAL 2.00 1203668
LOAD DOOCR 5/16” FIBERGLASS/6 NDLE MED DENS 4.2’ 1203588
LEFT DOOR 5/16” FIBERGLASS/6 NDLE MED DENS 4.00 1203588
RIGHT DOOR 5/16” FIBEHGLASS/G NDLE MED bENS 3.6’ 1203588
GRIDDLE 5/16" ARMASEAL 4.0° 1203668
GLASS EXTRUDED GLASS GASKiET 3.0’ 1203536
ACCESSORIES |

DAUNTLESS GAS LOG KIT PARTS

1202473 - 1/4” WASHER (ANDIRONS) .
1201372 1/4 - 20 X 5/8 HX HD CAP SCREW (AND)
NA BACKLOG

NA BUANER-PAN-ASSEMBEYANATHRAL—CEN)

NA BURNER-PAN-ASSEMBEYANATURAL)

NA BURNER-PAN-ASSEMBEY-PROFPANE—CH)}

NA BURNER-PAM-ASSEMBEYAFPROPANE)
5007327 COMPLETE KIT HARDWARE PACKAGE

NA FRONT-6G6
NA SEOWHNGLAEER
NA FOPLSE
NA VALYE-ROD-ASSEMBLEY
NA PSP PORTRRAGKET
NA VERMICUHITE
HEAT SHIELDS
NA HARDWARFPACKAGE

SUBSTITUTE: (4) 1200998 / (4) 1601755 / (4) 1601756
1200998 10 -24 X 1/2 PH TRS HD SCREW (4 USED)
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VERYORT

TOP EXIT KIT

1601755
1601756
2005096

NA
NA
NA
2003125

1.25 SPACER (2 USED)
2" SPACER (2 USED)
INSTRUCTIONS

SYPERFEYE
FEUE-COVER(2-USED)
HARBPWAREFPACKAGE
INSTRUCTIONS
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